
 

  

Ingleside Wastewater 
Treatment Plant 
Expansion Environmental 
Assessment 
 
 
 

JOB#: 17109  |  17.09.2017 
SUBMITTED BY: EVB Engineering 

 

208 Pitt Street, Cornwall  
ON K6J 3 P6 

613.935.3775 
EVBengineering.com  





 

 

EVB Engineering  |  EVBengineering.com  

 

2 

Table of Contents 

1 EXECUTIVE SUMMARY .............................................................................................. 5 

Recommendation ................................................................................................................. 7 

2 INTRODUCTION .......................................................................................................... 8 

2.1 Background .............................................................................................................. 8 
[...]
4.4 Design Basis ........................................................................................................... 22 

4.1.1 DETERMINATION OF EFFLUENT LIMITS FOR TOTAL AMMONIA NITROGEN 23 



 

 

EVB Engineering  |  EVBengineering.com  

 

3 

5.0 Alternative Solutions ........................................................................................ 25 

5.1 Alternative Solution A:  Do Nothing ...................................................................... 25 

5.2 Alternative Solution B:  Optimize of the Ingleside WWTP ................................... 26 

5.3 Alternative Solution C:  Expansion of the Existing Facility ................................. 26 

5.3.1 Impacts on the Natural, Social and Economic Environment .................................. 27 

5.4 Alternative Solution D:  Construct a New Treatment Plant .................................. 28 

5.4.1 Impacts on the Natural, Social and Economic Environment .................................. 28 

6 Evaluation of Alternative Solutions .................................................................... 30 

7 ALTERNATIVE DESIGNS ..................................................................................... 34 

7.1  Alternative Design #1 – Conventional Activated Sludge ..................................... 34 

7.1.1  Process Description ............................................................................................. 34 

7.1.2 Options ................................................................................................................. 36 

7.1.3 Description of Design Alternative .......................................................................... 41 

7.2 Alternative Design #2 – Extended Aeration .......................................................... 41 

7.2.1 Process Description .............................................................................................. 41 

7.2.2 Options ................................................................................................................. 42 

7.2.3 Description of Design Alternative .......................................................................... 45 

7.3 Alternative Design #3 – Membrane Bioreactor ..................................................... 45 

7.3.1 Process Description .............................................................................................. 46 

7.3.2 Description of Design Alternative .......................................................................... 46 

8 Alternative Disinfection Solutions ...................................................................... 48 

8.1 Disinfection Alternative #1 – Chlorination and Dechlorination ........................... 48 

8.2 Disinfection Alternative #2 – Ultraviolet Irradiation ............................................. 50 

8.3 Evaluation of Disinfection Processes ................................................................... 51 

8.4 Disinfection Recommendation .............................................................................. 52 

9. ALTERNATIVE SOLUTIONS (SLUDGE STABILIZATION) .................................. 53 

9.1  Sludge Alternative #1 – Aerobic Digestion ........................................................... 53 

9.2 Sludge Alternative #2 – Autothermal Thermophilic Aerobic Digestion .............. 54 

9.3  Digestion Process Recommendation ................................................................... 56 

9.4 Biosolids Storage ................................................................................................... 56 

10. EVALUATION OF ALTERNATIVE SOLUTIONS ............................................... 57 

10.1  Natural and Social Environments ......................................................................... 57 

10.2 Economic Environment .......................................................................................... 57 



 

 

EVB Engineering  |  EVBengineering.com  

 

4 

10.3 Recommendation ................................................................................................... 60 

 

 

 

Appendices 

Appendix A Certificate of Approval 

Appendix B Historic Quality and Quantity Wastewater Data for Ingleside WWTP 

Appendix C Public Consultation Information 

Appendix D Summary of Ingleside WWTP Needs Study 

Appendix E Mitigative Measures 

 





 

 

EVB Engineering  |  EVBengineering.com  

 

5 

1 EXECUTIVE SUMMARY 

The Ingleside Wastewater Treatment Plant (WWTP) is owned by the Township of South 

Stormont (Township) and operated by Caneau Water and Sewage Operations 

(Caneau).  It services the community of Ingleside, which includes a large cheese 

production facility, owned by Kraft-Heinz Foods.   

While the Township was updating its uncommitted reserve capacity for the Ingleside 

WWTP, it was determined that the plant was nearing its capacity.  The Township then 

initiated a Capacity Needs Assessment (2016) for the Ingleside WWTP and determined 

that there were hydraulic restraints within the plant ending the possibility of rerating the 

plant. 

The Township has initiated the environmental assessment process to identify the 

preferred solution and design to address the issues that have been identified in their 

problem statement: 

Population growth and an aging infrastructure in the Village of Ingleside has placed the 

Ingleside’s Wastewater Treatment Plant under stress.  Therefore, the Township of 

South Stormont is considering alternative ways in which the wastewater treatment plant 

can be improved to meet the demands of the existing population as well as the potential 

growth in a 20-year horizon. 

Among the solutions the Township is exploring, are the following alternative solutions: 

 Alternative Solution A – Do Nothing 

 Alternative Solution B – Optimization of the Ingleside WWTP 

 Alternative Solution C – Expansion of the Existing Site 

 Alternative Solution D – Construction on a New Site 

Alternative Solutions A & B do not provide a comprehensive solution to the problems 

identified. Alternative Solution C & D do provide a comprehensive solution, however 



 

 

EVB Engineering  |  EVBengineering.com  

 

6 

there are fewer negative impacts on the natural, social and economic environments with 

the implementation of Alternative Solution C.  Therefore, it is recommended that 

alternative designs be considered for the implementation of Alternative Solution C as 

the preferred solution.    

The alternative designs for consideration will include the expansion of the Ingleside 

WWTP as: 

• Conventional Activated Sludge  
• Extended Aeration 
• Membrane Bioreactor 

As all three technologies involve the expansion of the Ingleside WWTP on the existing 
site, a highlights of the environmental consideration are provided in Table 10.1. 
 
Table 10.1 – Environmental Considerations 

Natural Environment Social Environment 

The construction will occur entirely within 

the existing property limits and will have 

little impact on the natural environment. 

Potential improvement of the effluent 

quality 

No in-water work is required therefore 

there is no impact to the aquatic life. 

Stage 1 Archeological Investigation found 

no significant items of interest 

 

Potential for the reduction of odour and 

noise emanating from the plant 

 

Expanded plant will support growth in the 

community for the next 20 years. 

 
Table 10.4 provides the life cycle cost analysis for the three technologies and Figure 5 
displays the comparison in graphical format. 
  



 

 

EVB Engineering  |  EVBengineering.com  

 

7 

Table 10.4 – 20 Year Present Worth of Alternate Technologies 

Technology CAS EA MBR 

Capital Cost $9,182,720 $9,882,780 $8,870,940 

PW Operating Cost $17,470,196 $18,168,949 $25,084,271 

LCC $26,652,916 $28,051,729 $33,955,211 

 
LOWEST COST 
ALTERNATIVE 

  

 

Recommendation 

The preferred design for the expansion of the Ingleside WWTP on the existing site can 

be described as: 

• Upgrades to the Raw Sewage Pumping Station to facilitate the design hydraulic 

loadings for the expanded plant. 

• New headworks, including redundant automated screens and vortex grit removal. 

• Implementation of the Conventional Activated Sludge process which includes: 

o Construction of two new primary clarifiers 

o Retrofit of the existing aerobic digesters for use within the conventional 

activated sludge design parameters 

o Retrofit of the existing secondary clarifiers as flocculation tanks with the 

ability for alum and polymer addition 

o Construction of two new secondary clarifiers 

• Construction of a new UV disinfection system. 

• Construction of a gravity settler to pre-thicken waste activated sludge ahead of 

the aerobic digesters. 

• Expansion of the existing aerobic digesters. 

• Expansion of the existing biosolids storage facilities. 

Building Expansion to house the support systems: blowers, pumps, chemical feed 

systems, emergency power system, etc. 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

8 

2  INTRODUCTION 

2.1 Background 

The community of Ingleside is within the Township of South Stormont and lies on the 

shores of the St. Lawrence River approximately 55km west of the Ontario/Quebec 

border.  It is serviced by both municipal water and wastewater.  Figure 2 illustrates the 

Key Plan for the Village and Figure 2 illustrates the site plan for the Ingleside 

Wastewater Treatment Plant (WWTP).  The water plant was commissioned in 2002 and 

services both the community of Ingleside and the community of Long Sault.  The 

wastewater treatment plant was commissioned in 1997 and, after 20 years of operation, 

is reaching its hydraulic capacity.   

The Township of South Stormont has engaged the services of EVB Engineering Inc. to 

undertake a Schedule “C” EA for the expansion of the facility. 

2.2 The Ingleside Wastewater Treatment Plant 

The existing Ingleside WWTP was constructed in the mid-1990s and commissioned in 

1997.  It provides secondary level of treatment by processing the wastewater through 

an extended aeration process.  The plant is rated for an average daily flow of 4,045 

m3/d and a peak daily flow of 10,027 m3/d. A copy of the Certificate of Approval is in 

Appendix A. 

The system is composed of the following components (refer to Figure 3 for a process 

flow diagram). 

2.2.1 Raw Sewage Pumping Station 

A Raw Sewage Pumping Station (RSPS) is located at the south corner of Highway No. 

2 and Dickinson Drive.  The RSPS is a wet-well style pumping station with three VFD 

driven submersible pumps which transfer all wastewater from the Ingleside Wastewater 

Collection System to the Ingleside WWTP via a 1,025m long, 400mm diameter 

forcemain. 







 

 

EVB Engineering  |  EVBengineering.com  

 

9 

Figure 3 – Process Flow Schematic for Ingleside WWTP 

 

 

 

 

 

 

 

 

 

2.2.2 Headworks 

The headworks for the Ingleside WWTP are elevated, to facilitate gravity flow through 

the plant.  It consists of two (2) screening channels (1 duty and 1 standby), one 

equipped with an automatically cleaned bar screen and the other with a manually raked 

bar screen. Followed by a single vortex grit separator which discharges into the aeration 

tank inlet distribution channel. 

2.2.3 Extended Aeration Tanks 

There are two (2) rectangular aeration tanks, each measuring 29.8m x 14.8m x 4.6m 

side water depth.  Each aeration tank is equipped with baffles to provide a plug flow 

pattern and a fine bubble diffuser system. 

2.2.4 Clarification System 

Following the aeration tanks, mixed liquor suspended solids (MLSS) flow into a 

flocculation tank where alum and polymer are added to assist with the clarification of the 

MLSS.  The flocculation tank measures 5.5m x 5.5m x 2 m side water depth and 

contains a 0.75HP low speed paddle mixer to assist with the flocculation process. 

Raw Sewage 

Pumping Station 

Vortex Grit 

Removal 

Mechanical Bar 

Screen 

Bypass 

Splitter 

Box 

Aeration 

Tank 1 

Aeration 

Tank 2 

Digester 

2 

Digester

1 

Floc 

Tank 

Clarifier 1 

Clarifier 2 
Chlorination St. Lawrence 

River 

Biosolids 

Storage 

Return Activated Sludge 

WAS 

To Agricultural Fields 



 

 

EVB Engineering  |  EVBengineering.com  

 

10 

Flocculated MLSS flows from the floc tank to an inlet distribution channel ahead of the 

two square secondary clarifiers.  Each secondary clarifier measures 12.2m x 12.2m x 

4.3m side water depth.  Clarifier effluent flows to the disinfection facilities and settled 

sludge is either pumped to the aeration tanks, as Return Activated Sludge, or to the 

aerobic digesters, as Waste Activated Sludge.   

2.2.5 Chlorine Disinfection 

The chlorination facilities consist of a water chamber which is equipped with 

submersible pumps for water reuse within the facility.  Following the effluent water 

chamber there is a long channel equipped with a 229mm Parshall flume which provides 

final effluent flow measurement.  Sodium hypochlorite is added at the effluent water 

chamber.  Currently, the facility does not dechlorinate. 

Final effluent is discharged to the St. Lawrence River via a 1,137m long 750mm 

diameter outfall sewer equipped with a 25m long diffuser section with two (2) 200mm 

diameter diffuser ports. 

2.2.6 Aerobic Sludge Digestion 

Waste sludge is transferred to a two-stage aerobic digester for stabilization.  The 

primary digester measure 14.8m x 19.55m x 4.6m side water depth providing 2/3s of 

the total aerobic digester volume.  The secondary digester measures 14.8m x 9.8m x 

4.6m side water depth. 

Each digester is equipped with coarse bubble diffusers to provide aeration and 

submersible pumps to transfer sludge. 

2.2.7 Biosolids Storage 

All stabilized biosolids are sent for storage to a circular open storage tank, having a 

diameter of 24m and a 3.5m side water depth.  Seasonally, a third party is contracted to 

remove the biosolids from the facility for application to approved agricultural lands for 

which the Township has a Nutrient Management Plan. 



 

 

EVB Engineering  |  EVBengineering.com  

 

11 

2.2.8 Other Systems 

The Ingleside WWTP also has a sludge thickening building equipped with a centrifuge 

and chemical feed systems which is not in current use. 

A 100 kW standby diesel generator is installed at the facility to provide backup power in 

the event of a power failure. 

2.3 Existing Conditions 

2.3.1 Geographic Location 

The community of Ingleside is in the Township of South Stormont, in the United 

Counties of Stormont, Dundas and Glengarry.  It is approximately 19 km west of the 

City of Cornwall along the northern shore of the St. Lawrence River.  The community 

consists of approximately 674 residential units, a cheese plant, a shopping mall, 

churches, schools, restaurants and other small commercial outlets. 

Highway 401 and Highway 2 pass through Ingleside, running east-west, which links the 

community with the Trans-Canada highway system. 

The St. Lawrence River lies to the south of the community, and is a major international 

waterway providing a shipping corridor between the Great Lakes and the Atlantic 

Ocean.  

2.3.2 Geophysical Environment 

The bedrock that underlies the Ingleside area is of Ordovician age.  The rock formation 

consists principally of horizontal lying beds of limestone and dolomite.  In general, the 

bedrock principally is overlain by sand and clay of the Uplands and Carp series, 

respectively. 

The soils in the area consist generally of sand and glacial tills.  The sediments are a 

grey-brown, silty clay soil with a weathered crust underlain by a discontinuous silty find 

sand and a layer of silty clay. 



 

 

EVB Engineering  |  EVBengineering.com  

 

12 

2.3.3 Topography 

The topography of the community is relatively flat.  There is a ridge running to the north 

of the community.  Land south of the ridge gently slopes to the shores of the St. 

Lawrence River.  Areas north of the ridge slope to Hoople Creek.  Ground elevations in 

the community range from approximately 79 to 83m above sea level. 

2.3.4 Terrestrial Environment (at the Existing Site) 

Work is underway and will be incorporated into the final version of the Environmental 

Study Report. 

2.3.5 Heritage Resources 

A Stage 1 Archeological Investigation was completed as part of the 1993 Environmental 

Assessment.  The investigation determined that there is one historic site, circa 1879, 

located at the proposed site of the raw sewage pumping station.  The report did not 

suggest that any significant archeological remains will be affected on the site of the 

existing WWTP. 

2.3.6 Source Water Protection 

The Ingleside WWTP is not in a source water protection zone.  Municipal water service 

is provided in the Village via the South Stormont Regional Water Treatment Plant, 

located in Long Sault, whose intake protection zone (IPZ-2) is located approximately 

4km downstream of the Ingleside outfall.  

The next closest IPZ, located within the Great Lakes - St. Lawrence Water System, is 

located approximately 20km upstream at the South Dundas Regional Water Treatment 

Plant, located in Morrisburg, Ontario. 

2.3.7 Condition of the Outfall 

The Township retained the services of ODS Marine to conduct an in-water inspection of 

the visible components of the outfall.  On November 7, 2017, ODS Marine completed 

the inspection and documented the inspection in video format.  Both diffusers were 

located, as shown on the existing drawings and were in good repair requiring no further 

maintenance.  The existing outfall will be utilized as part of the expanded plant as long 

as there are no hydraulic constraints. 



 

 

EVB Engineering  |  EVBengineering.com  

 

13 

2.4 Growth 

In order to determine the design basis for the expanded facilities at the Ingleside 

WWTP, we need to establish the growth requirements within the service area for the 

next 20 years. 

There are primarily three components for consideration for servicing the community: 

1. Residential Growth 

2. Industrial – Commercial – Institutional (ICI) Growth 

3. Kraft-Heinz Ingleside Facility 

2.4.1 Residential Growth 

Historically, the Township’s Building Department has issued approximately 10 building 

permits for new houses every year. Given that there are currently 674 residential lots 

(2016 Uncommitted Reserve Capacity Update), this indicates a growth rate of 1.4% per 

year. 

The 2016 Uncommitted Reserve Capacity Report also determined that the average 

wastewater generation rate per residential lot is 1.575 m3/lot/d.  This average will be 

used to help determine the additional capacity for residential growth in the expanded 

plant 

Based on the potential for growth from the Business Park, the design basis includes the 

potential growth of 2% per year for 20 years within the residential sector. 

2.4.2 Industrial – Commercial – Institutional Growth 

The Township currently owns 40 hectares of land zoned for future Industrial – 

Commercial – Institutional (ICI) uses. Wastewater generation rates for this type of 

property varies depending on the ultimate use.  For example, for the following non-

residential zoning classes, typical wastewater generation rates range from: 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

14 

 Commercial  ADF: 16.8 m3/ha/d  PDF: 54.6 m3/ha/d (PF = 3.25) 

 Light Industrial  ADF: 22.5 m3/ha/d  PDF: 73.1 m3/ha/d (PF = 3.25) 

 Heavy Industrial  ADF: 38 m3/ha/d  PDF: 123.5 m3/ha/d (PF = 3.25) 

 Wet Industrial  ADF: 55 m3/ha/d  PDF: 178.8 m3/ha/d (PF = 3.25) 

The wastewater quality will also vary significantly depending on the type of industry 

residing on the property (i.e. warehousing, dairy, textiles, wood products, etc.). 

Based on the typical rates presented above, Table 2.1 provides the design basis for 
[...]
on the current site can be reutilized which results in a significantly higher capital cost. 

A benefit associated with this alternative would be the provision of sustainable 

wastewater treatment for the Village of Ingleside. 

  



 

 

EVB Engineering  |  EVBengineering.com  

 

30 

6 Evaluation of Alternative Solutions 
Table 6.1 provides an evaluation of the alternative solutions based on social, natural 

and economic criteria. 

Table 6.1: Analysis of Alternatives 

ENVIRONMENTAL 

FRAMEWORK 

ALTERNATIVE 

A & B 
ALTERNATIVE C ALTERNATIVE D 

“Do Nothing” and 

“Optimize Plant” 

Expand on Existing 

Site 

Construct on New 

Site 

NATURAL ENVIRONMENT CRITERIA 

Impact of 

Construction 

Through 

Environmentally 

Sensitive Areas 

Not Applicable 

The construction will 

occur entirely within 

the existing property 

limits and will have 

little impact on the 

natural environment. 

An Environmental 

Inventory would be 

required on the new 

property to ensure 

no environmentally 

sensitive areas are 

impacted. 

Impact on 

Groundwater 

No anticipated 

impact 

No anticipated 

impact 

No anticipated 

impact 

Impact on Aquatic, 

Fish Habitat 

No anticipated 

impact 

No anticipated 

impact 

A new outfall will 

impact aquatic life 

and fish habitat. 

SOCIAL ENVIRONMENT CRITERIA  

Health 

Effluent currently 

meets the effluent 

limits dictated in 

the ECA. 

Potential for further 

improvement of the 

effluent quality. 

Potential for further 

improvement of the 

effluent quality. 



 

 

EVB Engineering  |  EVBengineering.com  

 

31 

ENVIRONMENTAL 

FRAMEWORK 

ALTERNATIVE 

A & B 
ALTERNATIVE C ALTERNATIVE D 

“Do Nothing” and 

“Optimize Plant” 

Expand on Existing 

Site 

Construct on New 

Site 

Cultural/Heritage 

Resources 
Not Applicable 

A Stage 1 

Archaeological 

Investigation was 

completed and found 

no significant items 

of interest.  

A Stage 1 

Archaeological 

Investigation would 

be required. 

Aesthetics 

There have been 

complaints 

regarding the 

noise emitted from 

the current site, 

however, they 

have been 

mitigated though 

improvements to 

the blower intakes.  

No further 

changes to the 

aesthetics are 

expected. 

Newer technologies 

may further reduce 

the odour and noise 

levels emitted from 

the existing facility. 

There will be a 

potential for noise 

and odour impacts 

on properties 

adjacent to the new 

site. 

Land Uses Not Applicable 

Construction will be 

confined to the 

existing property. 

Construction will be 

confined to open 

road allowances 

and public property.  

Property acquisition 

may be required. 



 

 

EVB Engineering  |  EVBengineering.com  

 

32 

ENVIRONMENTAL 

FRAMEWORK 

ALTERNATIVE 

A & B 
ALTERNATIVE C ALTERNATIVE D 

“Do Nothing” and 

“Optimize Plant” 

Expand on Existing 

Site 

Construct on New 

Site 

Impact of 

Construction 
Not Applicable 

Construction will 

produce noise and 

dust and increased 

truck traffic to the 

site. 

Construction will 

produce noise and 

dust, and increase 

truck traffic in the 

area of construction 

Growth and 

Development 

Growth will soon 

be limited in the 

Village of Ingleside 

The wastewater 

treatment plant will 

support current 

needs and growth for 

20 years. 

The wastewater 

treatment plant will 

support current 

needs and growth 

for 20 years. 

ECONOMIC ENVIRONMENT CRITERIA 

Total Project 

Cost(1) 
Not Applicable $23M - $29M $32M - $36M 

Annual Operation 

and Maintenance 

Costs 

Not Applicable 

Will increase 

proportionately to 

flow 

Will increase 

proportionately to 

flow 

RECOMMENDED ALTERANTIVE 

  RECOMMENDED  

(1) Capital cost are based on 2017-unit rates.  No allowance is made for funding 

assistance. 

It is recommended that Alternative C – Expansion on the Existing Site, be further 

developed through the evaluation of alternative designs on the existing property. 



 

 

EVB Engineering  |  EVBengineering.com  

 

33 

Mitigative measures to address the impacts on the natural, social and economic 

environments are presented in Table 6.2 (in Appendix E). 

 

  



 

 

EVB Engineering  |  EVBengineering.com  

 

34 

7 ALTERNATIVE DESIGNS 

The existing Ingleside WWTP is an extended aeration system with aerobic digestion for 

biosolids stabilization and chlorine for disinfection.  The alternative solutions for this site 

include: 

1. Conventional Activated Sludge 

2. Extended Aeration 

3. Sequencing Batch Reactors 

4. Membrane Bioreactor 

 

7.1  Alternative Design #1 – Conventional Activated Sludge 

7.1.1  Process Description 

The conventional activated sludge process is a biological treatment process which 

produces a secondary level of treatment.  The process consists of three steps: 

A. Primary Clarification: which consists of a settling tank were solids can settle out of the 

process, reducing the solids and organic loading to downstream processes.  Primary 

effluent will be removed from the settling tanks and transferred to the second stage of 

the process and primary sludge will be removed from the tank for stabilization. Primary 

sludge typically contains inorganic materials and heavy organics that easily settle from 

the liquid phase. 

B. Aeration: which consists of a tank equipped with a system which increases the 

dissolved oxygen levels within the content of the tank to sustain a biomass which 

consumes the constituents within the primary effluent. The liquid content of the aeration 

tank is referred to as Mixed Liquor Suspended Solids (MLSS) which is transferred to the 

final stage of the conventional activated sludge process. 

C. Secondary Clarification: which consists of a second set of settling tanks were solids 

are removed from the liquid stream.  A coagulant is typically added to the MLSS prior to 

entering the secondary clarifiers in order the precipitate phosphorus from solution.  The 

secondary effluent, in the case of Ingleside WWTP, will be ready for disinfection prior to 



 

 

EVB Engineering  |  EVBengineering.com  

 

35 

discharge to the St. Lawrence River.  The sludge that settles in the secondary clarifiers 

consists of biological sludge and chemical sludge.  Part of the solids that settles in the 

secondary clarifier is returned to the aeration tank to ensure that the biomass is 

sustained at a certain concentration to ensure optimal removal of constituents from the 

wastewater.  The sludge that is returned to the aeration tank is called Return Activated 

Sludge (RAS). The secondary sludge that is not required within the system is 

transferred to digestion and is referred to as Waste Activated Sludge. 

The Ministry of the Environment and Climate Change’s document “Design Guidelines 

for Sewage Works (2008)”, contain the design requirements for each stage of the 

conventional activated sludge process. 

Figure 2 – Process Flow Schematic for Ingleside WWTP As Conventional Activated Sludge 

 

 

 

 

 

 

 

 

 

 

 

 

Raw Sewage 

Pumping Station 
Vortex Grit 

Removal 

Mechanical Bar 

Screen 

Splitter 

Box 

Aeration 

Tank 1 

Aeration 

Tank 2 

Digester 

2 

Digester

1 

Floc 

Tank 

Clarifier 1 

Clarifier 2 
UV St. Lawrence River 

Biosolids Storage 

RAS 
To Agricultural Fields 

Splitter 

Box 

Vortex Grit 

Removal 

Mechanical Bar 

Screen 

P
ri
m

a
ry

 

C
la

ri
fi
e

r 
1
 

P
ri
m

a
ry

 

C
la

ri
fi
e

r 
2
 

WAS WAS 

Thickening 



 

 

EVB Engineering  |  EVBengineering.com  

 

36 

7.1.2 Options 

 

Primary Clarification:  Depending on the forecasted design flow from the industrial 

business park and Kraft-Heinz requirements, the primary clarifier tanks can be sized as 

shown on Table 5.1. 

Table 7.1 – Primary Clarifier Sizing 

Design 

Parameters Option 1 Option 2 

Description 2 Clarifiers 

2 Clarifiers at Higher Kraft-Heinz 

Flows 

Peak Flow 20,300 22,050 

# Clarifiers 2 2 

SA (m2) (ea) 169.2 183.8 

Length 26.01 22.11 

Width 6.50 6.78 

SWD 3.60 3.60 

Freeboard 0.30 0.30 

Total Depth 3.90 3.90 

Cost $2,839,000 $2,978,000 

Cost /m3 $140 $110 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

37 

Aeration: The existing Ingleside WWTP provides two extended aeration basins which 

have been evaluated for incorporation within the Conventional Activated Sludge 

process.  The Conventional Activated Sludge process has specific requirements for 

organic loading and hydraulic retention time.  Our evaluation of these design 

parameters is compared to the MOECC Design Guidelines for Sewage Works and our 

findings are presented in the following table. 

Table 7.2 – Conventional Activated Sludge – Aeration Tank Sizing 

Existing Aeration Tanks 

Design 

Parameter 
Measurement Units Comment 

ADF 5400 m3/d  

PF 18,900 m3/d  

BODPrimary 

Effluent 

129 mg/L  

694 kg/d  

# of Tanks 2   

Length 29.8 m  

Width 14.8 m  

SWD 4.6 m  

Volume 
2028.784 m3 (each) 

4057.568 m3 (total) 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

38 

MOECC Design Guidelines 

Parameter Min Max Comment 

OLR 0.31 0.72 kg BOD5 / (m3d) 

F/M 0.05 0.25 With Nitrification 

HRT 6  hours 

RAS 50% 200%  

MLSS 3000 5000 mg/L 

Using Both Existing Aeration Tanks 

OLR 0.171 
kg BOD5 / 

(m3d) 
UNDERLOADED 

HRT 18.0 hours Within Range 

F/M 0.110  Within Range 

Using One Existing Aeration Tank 

OLR 0.342 
kg BOD5 / 

(m3d) 
Within Range 

HRT 9.02 hours Within Range 

F/M 0.219  Within Range 

 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

39 

Using Both Existing for Higher Kraft Flows 

OLR 0.538 
kg BOD5 / 

(m3d) 
Within Range 

HRT 7.75 hours Within Range 

F/M 0.21  
Within Range (MLSS 

increased to 5,000 mg/L) 

Ultimate Capacity of Both Aeration Tanks 

(May very depending on Industrial Flows) 

OLR 0.31 kg BOD5 / (m3d) 

Primary Effluent BOD Loading 

(kg BOD/d) 
1258  

Influent BOD Loadings (kg 

BOD/d) 
1935 

(35% Reduction in Primary 

Clarifier) 

Average Daily Flow (m3/d) 9773 (@ BOD of 198 mg/L) 

 

In summary: 

• The Conventional Activated Sludge Process can utilize the existing two aeration 

tanks which will be able to accommodate a future average daily flow of 9,773 

m3/d, based on current influent concentrations. 

Secondary Clarification:  It has been determined that the existing secondary clarifiers 

are significantly undersized and therefore need to be replaced.  The alternatives 



 

 

EVB Engineering  |  EVBengineering.com  

 

40 

presented reflect the same scenarios and options as were presented for the primary 

clarifiers. 

Table 7.3 – Secondary Clarification 

Scenario #2 - Secondary Clarifiers Sizing 

Design 

Parameters Option 1 Option 2 

Description 2 Clarifiers 

Cost to Provide for Higher Kraft-

Heinz Flows 

Peak Flow 20,300 22,050 

# Clarifiers 2 2 

SA (m2) (ea) 169.2 183.8 

Length 26.01 27.11 

Width 6.50 6.78 

SWD 3.60 3.60 

Freeboard 0.30 0.30 

Total Depth 3.90 3.90 

Cost $3,685,000 $3,872,000 

Cost /m3 $182 $176 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

41 

7.1.3 Description of Design Alternative 

To implement the conventional activated sludge process at the Ingleside WWTP, the 

following works are required: 

• New headworks including two automated trains consisting of a mechanically 

raked screen and a vortex grit removal system; 

• Construction of two (2) new primary clarifiers; 

• Conversion of the existing aeration tanks into four equally sized aeration tanks; 

• Conversion of one of the existing secondary clarifiers to be used at a flocculation 

tank, following the aeration tanks; 

• Construction of two (2) new secondary clarifiers; 

• Construction of a disinfection system (refer to Section 6); 

• Construction of a waste sludge stabilization system with biosolids storage (refer 

to Section 7); 

• Upgrades to the chemical feed systems, air supply systems and 

mechanical/electrical systems. 

7.2 Alternative Design #2 – Extended Aeration 

7.2.1 Process Description 

The extended aeration process is a biological process which produces a secondary 

level of treatment.  The process consists of two steps: 

A. Aeration: similar to the conventional activated sludge plant, however much 

larger as the raw sewage has not been processed through a primary clarification 

process.  Where the conventional activated sludge plant will have a minimum 

hydraulic retention time of 6 hours within the aeration tank, the extended aeration 

process requires a minimum of 16 hours.  

B. Secondary Clarification: similar to the conventional activated sludge plant. 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

42 

The Ministry of the Environment and Climate Change’s document “Design Guidelines 

for Sewage Works (2008)”, contain the design requirements for each stage of the 

conventional activated sludge process.  

Figure 3 – Process Flow Schematic for Ingleside WWTP As Extended Aeration 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

7.2.2 Options 

The existing Ingleside WWTP includes two extended aeration basins and one aerobic 

digester which have been evaluated for incorporation within the Extended Aeration 

process.  The Extended Aeration process has specific requirements for organic loading 

and hydraulic retention time.  Our evaluation of these design parameters is compared to 

Raw Sewage 

Pumping Station 
Vortex Grit 

Removal 

Mechanical Bar 

Screen 

Aeration 

Tank 1 

Aeration 

Tank 2 

Digester 2 

Digester1 

Floc 

Tank 

Clarifier 1 

Clarifier 

2 

UV St. Lawrence River 

Biosolids Storage 

RAS 

To Agricultural 

Fields 

Splitter 

Box 

Vortex Grit 

Removal 

Mechanical Bar 

Screen 

WAS 

Aeration 

Tank 3 

Splitter 

Box 



 

 

EVB Engineering  |  EVBengineering.com  

 

43 

the MOECC Design Guidelines for Sewage Works and our findings are presented in the 

following table. 

Table 7.4 – Extended Aeration – Aeration Tank Sizing 

Existing Aeration Tanks 

Design 

Parameter 
Measurement Units Comment 

ADF 5400 m3/d  

PF 18,900 m3/d  

BODPrimary 

Effluent 

129 mg/L  

694 kg/d  

# of Tanks 3  

Includes the Conversion of the 

Existing Aerobic Digesters to 

Aeration Tanks 

Length 29.8 m  

Width 14.8 m  

SWD 4.6 m  

Volume 
2028 m3 (each) 

6086 m3 (total) 

 

MOECC Design Guidelines 



 

 

EVB Engineering  |  EVBengineering.com  

 

44 

Parameter Min Max Comment 

OLR 0.17 0.24 kg BOD5 / (m3d) 

F/M 0.05 0.15 With Nitrification 

HRT >15  hours 

RAS 50% 200%  

MLSS 3000 5000 mg/L 

Using Both Existing Aeration Tanks 

OLR 0.264 
kg BOD5 / 

(m3d) 
OVER RANGE 

HRT 18.0 hours Within Range 

F/M 0.170  OVER RANGE 

Adding Aerobic Digestor to Existing Aeration Tank 

OLR 0.177  Within Range 

HRT 21.3  Within Range 

F/M 0.113  Within Range 

 

 

 

Ultimate Capacity of Three Aeration Tanks 



 

 

EVB Engineering  |  EVBengineering.com  

 

45 

OLR 0.22 kg BOD5 / (m3d) 

Influent BOD Loadings (kg 

BOD/d) 
1339  

Average Daily Flow (m3/d) 6763 (@ BOD of 198 mg/L) 

 

 In summary: 

• The Extended Aeration Process will require the conversion of the existing 

aerobic digester into an aeration cell (requiring new aerobic digesters) which will 

be able to accommodate a future average daily flow of 6,763 m3/d, based on 

existing influent concentrations. 

Secondary Clarification: refer to secondary clarification under Alternative Solution #1. 

7.2.3  Description of Design Alternative 

To expand the existing extended aeration process at the Ingleside WWTP, the following 

works are required: 

• New headworks including two automated trains consisting of a mechanically 

raked screen and a vortex grit removal system; 

• Conversion of the existing aerobic digester into a third aeration tank; 

• Conversion of one of the existing secondary clarifiers to be used at a flocculation 

tank, following the aeration tanks; 

• Construction of two (2) new secondary clarifiers; 

• Construction of a disinfection system (refer to Section 6); 

• Construction of a waste sludge stabilization system with biosolids storage (refer 

to Section 7); 

• Upgrades to the chemical feed systems, air supply systems and 

mechanical/electrical systems. 

7.3 Alternative Design #3 – Membrane Bioreactor 



 

 

EVB Engineering  |  EVBengineering.com  

 

46 

7.3.1 Process Description 

The membrane bioreactor (MBR) process utilizes suspended-growth biological 

treatment combined with a membrane process (like microfiltration or ultrafiltration) in a 

single reactor tank.  This configuration eliminates the requirement for secondary 

clarification greatly reducing the footprint requirement of the overall plant and can 

achieve the equivalent to tertiary treatment effluent quality. 

7.3.2 Description of Design Alternative 

To expand the existing extended aeration process at the Ingleside WWTP, the following 

works are required: 

• New headworks including two automated trains consisting of a mechanically 

raked screen and a vortex grit removal system; 

• Conversion of the existing aerobic digester into a third aeration tank; 

• Conversion of one of the existing secondary clarifiers to be used at a flocculation 

tank, following the aeration tanks; 

• Construction of two (2) new secondary clarifiers; 

• Construction of a disinfection system (refer to Section 6); 

• Construction of a waste sludge stabilization system with biosolids storage (refer 

to Section 7); 

• Upgrades to the chemical feed systems, air supply systems and 

mechanical/electrical systems. 

 

  



 

 

EVB Engineering  |  EVBengineering.com  

 

47 

Figure 4 – Process Flow Schematic for Ingleside WWTP As Membrane Bioreactor 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Raw Sewage 

Pumping Station 
Vortex Grit 

Removal 

Mechanical Bar 

Screen 

E
q
u
a
liz

a
ti
o

n
 

B
a
s
in

 

MBR 

Tanks 

Digester 

2 

Digester

1 

UV St. Lawrence River 

Biosolids Storage 

To Agricultural Fields 

Splitter 

Box 

Vortex Grit 

Removal 

Mechanical Bar 

Screen 

WAS 

WAS 

Thickening 



 

 

EVB Engineering  |  EVBengineering.com  

 

48 

8 Alternative Disinfection Solutions  
The Ingleside WWTP currently provides disinfection using liquid chlorination. In 2012, 

the Canadian Government passed the “Wastewater Systems Effluent Regulation”.  This 

regulations targets tightening the effluent limits on the discharge of treated wastewater 

to the natural environment.  This regulation identified total residual chlorine as a 

“deleterious substances” and requires the removal of total residual chlorine to less than 

0.02 mg/L, if chlorine or one of its compounds is used to treat wastewater.  The 

regulation provided a compliance date of January 1, 2021 for plants with a final 

discharge point of less than 5,000 m3/d.  Therefore, the Ingleside WWTP would have to 

comply by the above date, or sooner if the plants rated capacity is increased above 

5,000 m3/d.  

Two technologies will be reviewed for the disinfection process at the Ingleside WWTP: 

1. Chlorination/Dechlorination 

2. UV Irradiation 

 

8.1 Disinfection Alternative #1 – Chlorination and Dechlorination 

Due to the increased peak flow capacity of the upgraded plant, the chlorine contact time 

in the existing channel needs to be assessed. 

There are two effluent water basins that provide contact time for chlorination.  Their 

measurements are as follow: 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

49 

Table 8.1 – Chlorine Contact Assessment 

Design Component Measurement Comment 

MOECC Requirements   

Contact Time at ADF 15 minutes ADF = 5,400-5,800 m3/d 

Contact Time at PDF 30 minutes PDF = 18,900 – 20,300 
m3/d 

Existing Systems   

# of Basins 2  

Length (m) 4.35  

Width (m) 3.5  

SWD (m) 2.257  

Volume of One Basin (m3) 34.4  

Total Basin Volume (m3) 68.7  

HRT @ ADF 17.1 – 18.3 Within MOECC Range 

HRT @ PDF 4.9 – 5.2 Outside of MOECC Range 

 

Therefore, a new chlorine contact chamber will be required providing a minimum of 212 

m3, plus dechlorination will need to be added. 

Table 8.2–  Capital Cost for Chlorination/Dechlorination Upgrade 

Component Component Cost 

Chlorine Contact Tank Modifications $702,000 

Dechlorination Chemical Feed System $85,000 

Total Construction Cost $787,000 

 

  



 

 

EVB Engineering  |  EVBengineering.com  

 

50 

The annual operating cost estimate for a chlorination/dechlorination system is estimated 

as follows: 

• Equipment Maintenance & Repair (2.5% Capital)   $  12,250 

• Labour (300 hr/yr @ $40/hr)      $  12,000 

• Hydro (2 kW @ $0.15/kWhr)      $    2,600 

• Chemical (Chlorine Gas and Sodium Bisulphide)   $  24,000 

• Total Annual Operating Cost      $  50,850 

 

8.2 Disinfection Alternative #2 – Ultraviolet Irradiation 

An ultraviolet irradiation system requires the following components: 

• Two parallel channels to house redundant disinfection systems; 

• A building to protect the environment around the channels; and 

• Ultraviolet Light Disinfection System (Trojan UV3000+): 

o 2 channels; 

o 1 bank per channel; 

o 3 modules per bank; 

o 6 lamps per module 

o 36 lamps in total. 

The capital cost estimate for an UV system is as follows: 

Table 8.3 –  Capital Cost for Ultraviolet Light Upgrade 

Component Component Cost 

Concrete and Civil Works $295,000 

UV Disinfection System $512,000 

Building $122,000 

Total Construction Cost $929,000 

 



 

 

EVB Engineering  |  EVBengineering.com  

 

51 

The annual operating cost estimate for a UV system is estimated as follows: 

• Labour (200 hr/yr @ $40/hr)     $  8,000 

• Hydro (10 kW @ $0.15/kWhr)     $13,140 

• Lamp Replacement ($364 ea)     $  5,000 

• Total Annual Operating Cost     $26,140 

 

 8.3 Evaluation of Disinfection Processes 

The following table presents the advantages and disadvantages of each disinfection 
process. 

Table 8.4 -  Advantages and Disadvantages 

Technology Chlorination Ultraviolet 

Advantages 

• Well established technology 

• Reliable and effective 
against a wide spectrum of 
pathogenic organisms 

• UV disinfection is achieved 
by exposure, therefore, no 
harmful chemicals are added 
to the effluent 

• Maintenance is relatively 
easy 

• Minimal disinfection by-
products 

Disadvantages 

• Chlorine residual is toxic to 
aquatic life and subject to 
legislated effluent limited 

• All forms of chlorine are 
highly corrosive and toxic.  
Thus, storage, shipping and 
handling pose a risk 

• Low solids and colour are 
required in the effluent to 
ensure exposure of UV rays 

• Higher energy costs. 

 

Life cycle costing is provided in the following table for the disinfection technologies. 

Table 8.5 – Life Cycle Cost (Disinfection Technologies) 



 

 

EVB Engineering  |  EVBengineering.com  

 

52 

Disinfection System Capital Cost 
Annual Operating 
Cost 

20-Year 

Life Cycle Cost 

Chlor/Dechlor $787,000 $50,850 $1,499,000 

Ultraviolet (UV) $929,000 $26,140 $1,295,000 

 

 8.4 Disinfection Recommendation 

It is recommended that ultraviolet irradiation be used in the expanded Ingleside WWTP, 

to replace the existing chlorine disinfection system. 

 

 

  



 

 

EVB Engineering  |  EVBengineering.com  

 

53 

9. ALTERNATIVE SOLUTIONS (SLUDGE STABILIZATION) 
 

Two technologies will be reviewed for the stabilization of waste sludges at the Ingleside 

WWTP: 

1. Aerobic Digestion 

2. Autothermal Thermophilic Aerobic Digestion 

The existing plants utilizes aerobic digestion for the stabilization of waste sludges prior 

to storage and disposal on agricultural lands.  Depending on the alternative solution 

choose for the liquid treatment train, the aerobic digester may be required to be 

integrated into the liquid treatment train.  

Using the design basis that has been provided in Section 4, it has been estimated that 

the conventional activated sludge system would generate the following amounts of 